70" POLE LENGTH

TUBE 3/16" x 19.11 x 16,00 x 20-9"

TUBE 3/18" x 26.12 x 18.32 x 52-0"

FUTURE 6 Bidesrm
[

SIDE- ARM-MONOPOLE-¢"
12-0"

o resan
A 2949 B

| —EXIT PORT
BOLT FOR
[~ NAME PLATE

r~— SABRE NAME PLATE
ANCHOR BOLTS

NOTICE: ALL PARTS ARE TO BE INVENTORIED AND ANY SHORTAGES

REPORTED WITHIN 48 HOURS OF DELIVERY. SHORTAGES REPORTED
AFTER THIS TIME PERIOD WILL BE CHARGED TO THE CONTRACTOR.

CALL 800/369-6690 ASK FOR THE CONTRACTS DEPARTMENT

MONOPOLE ERECTION
MONOPOLE FABRICATION
MOUNTS: TRI-COLLAR
68" Sidearm

BILL OF MATERIALS

DRAWING LIST

57273—-MM
57273-01
C10112300

C10119106
C10151108

BOM-—1

BOLT INSTALLATION DETAILS

1. INSTALLATION OF BOLTS: BOLTS FOR TOWERS AND ANTENNAS SHALL BE INSTALLED WITH THE NUTS FACING TO THE OUTSIDE
AND/OR TO THE TOP OF THE TOWER, UNLESS PROHIBITED BY LACK OF CLEARANCE.

2. TIGHTENING OF BOLTS: ALL HIGH STRENGTH BOLTS SHALL BE TIGHTENED TO A SNUG-TIGHT CONDITION, AS DEFINED BY AISC.

3. NUT LOCKING DEVICE: ALL NUTS SHALL BE EQUIPPED WITH SOME TYPE OF NUT LOCKING DEWVICE. SEE THE INDIVIDUAL DRAWINGS
FOR THE TYPE OF NUT LOCKING DEVICE TO BE USED FOR EACH INDIVIDUAL APPLICATION.

Sabre Industries?)

Towers and Poles

Is Documen! onE {he information)
tained herein is the | trade

herein is

City of Portland, ME
Munjoy Hill, ME

70.00 MONOPOLE

ecret property of Sabre C ti — e
mpqa%lgg &:gre% :&d hrrus'td not be|JoB 57273 SIZE DRAVING NO. REV
, ¢ or vl whole or —
‘ﬂ;;'t. forlgm purpose'twiﬂfwgt the mm- 02Apri2 B 57273 MM 0
rlor written consent of Sa re.I BY KW SCALE FAGE
E‘zlm% Sabre sommurrl}cn ions Corporation. CHECKED BY " NI.S. 1wl




= BOTTOM OF SECTION 7O STAND OFF BRACKET
= C~UNE OF BUSS BAR LUG

TUBE 36" x 19.41 x 16.00 x 209"

70 MONOPOLE

T j+— 8,

= e

w

[@
P = —® &
5
B
== AL
== o .,‘,

TUBE 3/18" x 26.12 x 18.32 x 52-0"

e roperty of Subtli(e t“ un| 3
o constitutes o trade secre
w3 (161) ) A"ilieﬁr‘eg by lowa Code CV‘L"SSO ong{JOB 57273 5“‘2";' . REV
not be , copied or used| —
POLE_ELEVATION in whole or in part for u%y purpose 7 3-01 0
without prior written consent| SCALE PAGE
DATE of Sabre Communications Corporation. |cHECKED BY| NT.8. 1oy

‘CLMEING SYSTEM IS CENTERED ON Fi
BELOW TOP TO 10'~0" FROM BASE

2t oA r
/S HOLE

4) 13/16"8 HOLE SWS00008

ONAS I/ BG

4
(3) nAE Lot -1
2 3/4" Lo

M

PACED AT 120° ON
At6 389 0e

=
\-305-C

e ]

2%

]

3 b hooka_[h-500-1 ]

]

TYPCAL CRIENTATION

= or

Sabre Industries‘)

Towers and Poles

e T 0o 2o

70.00 MONOPOLE

of Portland, ME

Munjoy Hill, ME




LG 00 A

—SEE NOTES 1 & 2

NOTES:

o

[SOMETRIC W

C10112300 TRI-COLLAR ASSEMBLY (10"-40" MONOPOLE)

ITEM | QTY. | PART. NO. DESCRIPTION WEIGHT
] 3 CW00835 | WELDMENT, TRI-COLLAR (10°-40" MONGPOLE) 151
2 6 | C40094012 | THREADED ROD ASSEMBLY 5/8 X 2'~9" 25
3 6 | C40094002 | THREADED ROD ASSEMBLY 5/8 X 1'—6" 17

[ TOTAL WEIGHT 193

1. THERE ARE (2) LENGTHS OF THREADED ROD SUPPLIED TO ACCOMMODATE DIAMETERS LISTED BELOW
USE 5/8 X 1'-6" THREADED ROD ASSEMBLY FOR 10°-24" MONOPOLE DIAMETERS
USE 5/8 X 2'~9” THREADED ROD ASSEMBLY FOR 24"-40" MONOPOLE DIAMETERS (SEE NOTE 2)
. THREADED ROD MAY BE SHORTENED If REQUIRED, FIELD CUT AND COLD GALV SPRAY TO SUIT.
. THIS DISTANCE MUST BE EQUAL IN ALL (3) THREE LOCATIONS TO ENSURE THE STRUCTURAL
INTEGRITY OF THE THREADED RODS AS WELL AS 120° SEPARATION.
4. FOR MONOPOLES 13" DIA. OR SMALLER, ONLY (1) ONE NUT AND {1) ONE LOCKWASHER
ARE REQUIRED BETWEEN THE TRI-COLLAR BRACKETS.
FOR MONOPOLES LARGER THAN 13" DIA., (2) TWO NUTS AND (2) TWO LOCKWASHERS
ARE REQUIRED BETWEEN THE TRI-COLLAR BRACKETS.
5. THE MOUNTING SLOTS NOTED WILL ACCOMMODATE 2 3/8"-4 1/2" O.D. MOUNTING PIPES.

UNLESS OTHERWISE SPECIFIED MATERIAL:
FINSES AN AR N INGHES ,"'_7
! ) Sabre Industries” TRI~COLLAR BRACKET ASSEMBLY
O NGLES % 172'0F6|  TOLERANCES b0 NoT APPLY Towers and Poles FOR MONOPOLES (10”40 DIA.)
DECIMALS + 010" TO RAW MATERIAL " (]
T - QOmeE?‘TIAL‘ (CIRCUMFERENCE 31.4" TO 125.7 )
o Ined horal:nb 1‘::: eonfidentlal trade 4_
:9’:‘ Pmpe?éq::u%lb;:drmun not be SIZE DRAWING NO. REV
= et ooy Tompone whneut e iy " IDATE 8/zi/0 | B C10112300 2
= S50 S Commaniestions Corp DRAWN BY | WV SCALE | PAGE
REV] DATE HI DESCRIPTION All_rights reserved. CHECKED BY| MLC None 1 OF1




U

I-2AT

10119106 6 FT. SIDEARM FOR MONOPOLE
TTEM | QTY. | PART NO. DESCRIPTION WEIGHT

1. 1 €10151106 | 6 FT. SIDEARM KIT 144

2. 1| 10981405 | PIPE, 4 1/2 ¢ X 180 X 5-3 a4

3. & | 40034032 | U—BOLT ASSEMBLY, 5/8 6 X 5 3/i6 ¢-C 7

SEE NOTE 1 [ TOTAL WEIGHT 205
-

6'-0" ,
-
oL Y

ISOMETRIC VIEW

NOTES:

1. TRI-COLLAR MOUNTS ARE SHOWN TYPICAL AND MUST BE PURCHASED SEPARATELY.
2. 2 3/8” THRU 4" 0.D. MOUNTING PIPE & U-BOLTS MUST BE PURCHASED SEPERATELY.

\ 3. QUANTITIES SHOWN ARE FOR ONE (1) SIDEARM ONLY.
ot UNLESS OTHERWISE SPECIFIED | MATERAL:
SEE NOTE 2 ALL DIMENSIONS INCLUDE
FINISHES AND ARE IN INCHES s3sb Industries
TOLERANCES: FRACTIONS ﬁ/1/1u" abDre T?werlsl:d ';!Ess 6 FT. SIDEARM FOR MONOPOLE
ANGLES % 1/2 DEG.]  TOLERANCES DO NOT APPLY ,
DECIMALS 3 010" TO RAW MATERWAL (FOR MTG. PIPES 2 3/8” 0.D. THRU 4" 0.D.)
CONFIDENTIAL
This d t and the
“' he::lnolfs sl:he.conﬁdcntlul trade
Secr ropel r
Ccvrpora‘:l:: ¢ gt;:;e) and must not be , SIZE DRAWING NO. REV
purt. for onycop';arpo:: :l.t;:u:nll:‘::l:r’ " |DATE 01/05/08 B C10119106 3
i il gmen consent of Sabre. DRAWN BY JKW SCALE TACE
ke DATE HK] DESCRIPTION Mzgossnns “,"J.‘;,.,,‘,~ v CHECKED BY wJ None | 1 OF1




LAV

C10151106 6 FT. SIDEARM ASSEMBLY

(1) CKO0061 SIDEARM ANGLE KIT 138
1) ——— MISC HARDWARE (FRAMING) 6
TOTAL WEIGHT 144
CK00061 KIT LIST OF MATERIAL
ITEM | QTY. | PART NO. DESCRIPTION WEIGHT
1 2 CS00067 | ANGLE, BOOM SUPPORT 23
2 1 €S01225 | ANGLE, TOP CHORD 37
3 1 £S01226 | ANGLE, BOTTOM CHORD 37
4 3 CS00065 | ANGLE, VERTICAL 23
5 2 CS01228 | ANGLE, DIAGONAL 18
[_TOTAL WEIGHT 138
ISOMETRIC VIEW
ISOMETRIC VIEW MISC HARDWARE (FRAMING)
ITEM | QTY. | PART NO. DESCRIPTION WEIGHT
6. 10 | €40026022 | BOLT ASSEMBLY, 5/8 ¢ X 1 3/4 A325 4
7. 4 | ¢40026023 | BOLT ASSEMBLY, 5/8 ¢ X 2 A325 2
{ TOTAL WEIGHT 6

1.2 3/8" 0.0. THRU 4" 0.D. MOUNTING PIPE & U—-BOLTS MUST BE PURCHASED SEPARATELY.
2. QUANTITIES SHOWN ARE FOR ONE (1) SIDEARM ONLY.

UNLESS OTHERWISE SPECIFIEQ
ALL DIMENSIONS INCLUDE
FINISHES AND ARE IN INCHES

TOLERANCES; FRACTIONS + 1/18"
ANGLES % 1/2 DEG.

Sabre |l'ldl.|5tl‘i65"> 6 FT. SIDEARM

TOLERANCES DO NOT APPLY Towers and Poles

OECHALS 010" | _ To maw wateRa (FOR MTG. PIPES 2 3/8" 0.D. THRU 4" 0.D.)
CONFIDENTIAL
This d t and the
< broperty of Sabrs Communicotion
secr erty of 2 Communications
por “""" (.g‘?bz‘.) ond must nt be SIZE DRAWING NO. REV
;m:r‘t', for ai‘yc?x:po: Wihout the prior | DATE 1279/ | B C10151106 1
" f Sabre.
LD/ g 2000"6 QSO:::: C:mm?m‘;:atlom Corporation. DRAWN BY TLH/R L SCALE PAGE
ad DESCRIPTION All_rights reserved. CHECKED BY RW_M None 1 _OF1

|
\
NOTES:



PC=PIECE = OR=ORANGE
- - CUSTOMER: City of Portland, ME PLT=PALLET WH=WHITE
s b T SITE: Munjoy Hill, ME BDL=BUNDLE O/W=OR & WH
21 apre SITE NO: CRT=CRATE  B=BARE
f Towers & Poles pesc: 70.00 ft. WIRELESS MONOPOLE D=DRUM  N/R=NOT REQ'D
i P.O. NO: BOX=B0X SP=SPECIAL
PACKING
DRAWING Total Qty/ Qty of | PKG.
ltem| Qty NUMBER | REV. Part No. Description Weight FINISH | PKG'S | PKG'S | NO.
POLE SECTIONS
1 1 MR572730110 20'-9 Top Section 825 G
2 1 MR572730120 52'-0 Bottom Section w\ Base 2952 G
| TOTAL POLE SHAFT WEIGHT: 3,777  Ibs
TEMPLATE
3 1 57273-9001 ANCHOR BOLT TEMPLATE (w\ 29.25" Bolt Circle) 23 Black
MISCELLANEOQUS ITEMS
4 62 C40044002 5/8"-11 X 7" STEP BOLT (GALV) 68 A-307
5 12 C40011001 STEP BOLT ANCHOR BRACKET 2 A-36
6 7 C30136002 6.5" X 12.5" X 0.1875PL ACCESS COVER (GALV) 33 A-36
7 6 C30136015 4.5" X 8.5" X 0.1875PL ACCESS COVER (GALV) 14 A-36
8 3 C30136021 8.5" X 20.5" X 0.1875PL ACCESS COVER (GALV) 30 A-36
9 1 C30170011 TOP COVERKIT 12" TO 16" 39 A-36
10 1 C40068001 130Z CAN OF COLD GALV SPRAY 1 --
11 1 CS00500 NAME PLATE 1 -~
DATE: 2-Apr-12 JOB NO: 57273
DRAWN BY: JKW DRAW NO: BOM-1
REV | DATE | DRF | CHK DESCRIPTION CHK'D BY: W PAGE: 1of 2




PC=PIECE OR=ORANGE
- - cusTOMER: City of Portland, ME 2 PLT=PALLET WH=WHITE
™ SITE: Munjoy Hill, ME BDL=BUNDLE  O/W=OR & WH
| 2h sabre SITE NO: CRT=CRATE B=BARE
Towers & Poles DESC: 70.00 ft. WIRELESS MONOPOLE D=DRUM N/R=NOT REQ'D
P.0. NO: BOX=B0X SP=SPECIAL
PACKING
DRAWING Total Qty/ Qty of PKG.
Item| Qty NUMBER | REV. Part No. APPURTS; COLLARS; PIPES Weight FINISH PKG'S PKG'S NO.
1 3 C10119106 |SIDE-ARM-MONOPOLE-6" 615
2 3 C10900105 |PIPE ANTENNA MOUNT KIT 2-3/8" X 5'-0" 66
3 1 C10112300 |TRI-COLLAR MOUNT 193
4 1 C10112300 |TRI-COLLAR MOUNT 193
5 1 C10900105 |PIPE ANTENNA MOUNT KIT 2-3/8" X 5'-0" 22
6 3 C10119106 |SIDE-ARM-MONOPOLE-6' 615
7 3 C10900105  |PIPE ANTENNA MOUNT KIT 2-3/8" X 5'-0" 66
8 1 C10112300 |TRI-COLLAR MOUNT 193
DRAWING Total Qty/ Qty of PKG.
ltem| Qty NUMBER | REV. Part No. PURCHASED OPTION Weight FINISH PKG'S | PKG'S NO.
9 1 C30188404 |SAFETY-CLIMB-SYSTEM-SELECT-KIT 100 47
DATE: 2-Apr-12 JOB NO: 57273
DRAWN BY: JKW DRAW NO: BOM-1
CHK'D BY: WJ PAGE: 2 of 2
REV | DATE | DRF | CHK DESCRIPTION




